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CERTIFICADO DE PRUEBAS EN FABRICA | Numbor/Nimors: | Page Pagina
CERTIFICADO DE PRUEBAS EN FABRICA 13082873 1/5
Date / Dia: Octoher 31, 2013
Customer f Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.v. Customar s Crder Item f Orden Gliente - ltem: Customer’s Referance f Ref, del Cliente:  [Manufacturer’s Works Order N° / Confirmacion da Venta:
N/A ] 16296 205357/02
Manufacluring Process f Proceso de Manufactura: Product Type / Tipo de Preducic: Surface { Superficie:
SEAMLESS HOT ROLLERD LINE PIPE SEANMLESS VARNISHED
1LAMINADO EM CALIENTE SIN COSTURA CONDUCCION 31N COSTURA BARNIZADO
Standard or Spacification f Normas o Especificaciones: Steet Grade / Grado de acero: Ends / Extremos:
APi 5L ED45/JULY 2013 B/X42-1.245/1.29C PSL1 NORMAL BEVEL
BISELADO NORMAL
Jimensions / Dimensfones: Schedule / Céduia: Length / Longitud; Quarniily / Cantidad: 150 Pcs/Pz . Nominal Weight / Pese Nominal:
4.500 X 0.237 INCH SCH 040 / W.C STD 39.37 /4035 FT 6023.064 FT 64602109 LB 10.80 LB/FT
114.3 X 6 MM 12,00/ 12.30 MITS 1835.830 MTS 29303.000 KG 16.08 KG/M -

Specimen condition Specimen dimensians Test Y5, U.TS. Y.5/UT.8] Elongation/ Alargamiente
Heat N° | Sample N* | Condicion de ta probeta Dimensjones de la probata temp | Eul 0.50 %. Req. .
Cofada N°[ Muestra N*| Ls Sc | Type| Cri Size Area Temp. |Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipa Tamafio Saccion | ensaye |Max: - Max: == B
mm mm2 °C MPa MPa in % %
G986 04405 B AM Ss L 2-544 X 06.06 155,63 RT 350 555 GEQ 2 23.4 40.0
AM: As manufactured / Segin procaso de fabricacidn L.s: Location of sample / Ubicacion de la muestra Ort: Orientation / Orientacion Se: Specimen condition / Condicitn de la probeta

- Max: Maximum / Maximo

B: Body / Cuerpo

Req. Max: Required maximum / Maxime requeride Ss; Strip specimen f Muestra reclangular

L: Longitudinal / Longitudinal .S: Ultimate tensile strength{

“B: Yield strength / Fiuer

I__'c'.=lniﬁal'len_glh { Longitud inicial

sample W°
Muiestra N°
00001
. 04408

; : ‘Th\-‘i cel rl'cale is |ssued by a carnputerized, syslem and it is valid with aleclronic signalure: 1he onglnai certlﬂca the trade-mark greef:cok
L “Tenaris’ ig stamped. In pase thg ewner of thé eriginal cartificale would rejease a copy of hemust artesl s uunform?ty to the original nna  taki
: unon himself the responsibility for.any umawful or not allowad use. Any alieration and!arfa!slﬂllhon will be sibjectsd fo-the law.

 firmz electronica.  El cartificado ariginal posee impresa el lego
\a copla, debera garantiza; enformidad con el originat haciéndose

ificacion estard sujeta o ia B
j : FOR03171

nonsable por cualquier uso ilegal o indebido, Ciial
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Date f Dia: October 31, 2013
[Customar ! “Cliente: PLESA 4 ANAHUAC ¥ C]#m c.v. Customer’s Order llem / Orden Cliente - ltem: Custorner’s Reference / Ref. del Cliente:  [Manufacturer’s Works Ordet N° / Confirmacion e venta:
NIA 16296 205357/02
Manufacluring Process  Proceso de ManUfaclura: Froduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SiN COSTURA CONDUCCION SIN COSTURA, BARNIZADO
. Standard or Specification f Narmas o Espedificaciones: Steel Grade / Grado de acero: Ends } Extremos:
‘ IAPI 5L ED45LJULY 2013 BrX42-1245/L.290 PSL1 NORMAL BEVEL
! BISELADOQ NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity f Cantidad: 150 Pes/Pz Norminal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040 / W.C STD 39.37 / 40.35 FT 6023,064 FT 64G02.102 LB - 10.80 LB/FT
1143 X 6 MM 12.00 f 12.30 MITS 1835.830 MTS 29303.000 KG . 16.08 KG/M

Camposltion % / Composicion %
€100 X 1000 X 10000 X100

c Mn Si Mo Cr P s W Nb Ni Cu | Sn Al Ti As B Ca N {Cal. 1| Cal. 2|
H Max 28 | 120 - 15 40 30 30 80 - 400 | 400 - - - - - - - 15 | 100
Min .- 28 { 10 - - - - - - - - - - - - - - - - ~
Heat N°® Sample N° [P Max 28 | 120 - 15 40 30 30 80 -- | 400 } 460 - - -~ - - ar - 18 | 100
Colada N° | Muasira N° Win ~ | 20| 10 [ - — = - = = - - - - - = - - - - = -
6986 04407 P 18 71 NI D 0 [1] 40 78 G 19 [] 2 Q 20 5-6= [i] 1971 0

SUMA NE+V+Ti
- SUMA Mo+CreNi+Cusv

roduct / Praducto

R lviduals-/ Individuales
Valares requeridos | Min: — | Max: 220 | var— | %
¥ Sample N° Specimean

Muestra N° S
04408

Thrs.cerlrﬁc:ale isissusd by a compuienzed system a 15:valid with electronlc signature,
“Teharis® s amiped. In case the ownersf the’ nngln rificate would release a copy
- Jupon hifntel the responsibliily foF’ any unIaMul Or Not al!uwed use. Any akeration andiorf;
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13082873

Page / Pagina:
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Date / Dia: October 31, 2013

Customer / Clianta: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Ordar iter / Orden Cliente - fem: Customers Reference / Ref. del Cliente:  |Manufacturer’s Warks Order N* / Confirmacion de Venta:
N/A 16296 205357102

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEANMLESS VARNISHED

LANINADO EN CALIENTE SIN COSTURA CONDUCCION StN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:

API 5L ED4ASIJULY 2013 BiX42-L245/1.290 PSL1 NORMAL BEVEI.

BISELADO NORWAL

Dimensions / Dirnensiones:-
4.500 X 0.237 INCH
114.3 3 6 MM

Schedule / Cadula:
SCH 040 /W.C STD

Length / Longitud:
30.37 /4035 FT
12.00 /12,30 MTS

Guantity / Cantidad: 150 Pes/Pz
6023.064 FT
1835.830 MTS

64602.10% LB
29303.000 KG

Nominal Weight / Peso Neminal:
10.80 LB/FT
16.08 KG/M

L

§B: Bady / Cusrpo

Standard f Norma.:
Heat N* | Sampla N* Resuit
Colada N° | Muestra N° Resultado

ey
6986 04406

Good / Bueno

--Pressure / Presién -

~Results / Resultado

- .'_uhi:{Unida_d.

“Titne/ Tiampa:

: Se}:;t'_mds.'Segundos

5

77 Sasfacions.

U mpaT s 18.8

o This, cemﬁcale i 1ssuad by s compule:lzed syslem an it is valid with elecironic 5|gnature, On 1he:
"Tenaris s stamped In case the'owner af1hé original Gertificate wauld release a copy. nf i, he mius| attest ilg o
upnn hlmseﬂ the respunsmlmy for'any’ un\aw“rul or not aﬂowed use. Any alleraiion and.lor falstﬁcahon will be' su_Lec.Iad 16 he law.

iginal caﬂrﬁ :alg the trade-mark graan. colore
mify o the original ona lakln

‘talor verde. En casa da gue el poseednr de

ficado s& emite mediants sislema comguianzadey.s s ali ]

ny fima alectronica. BT cartih cartificado criginal posee impresg el logo
na cople, daberé garantizar, |2 cantermidad con el eriginal haciéndose

ble por cualguier uso ilegal 0 indebido.

siicacion eslaté suj b y
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CERTIFICADO DE PRUEBAS EN FABRICA

13082873

Number / Namero:

Page / Pagina;

415

Date / Dta: Qctober 31, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem ! Orden Cliente - tem: Custemer's Reference f Ref. def Cliente:  [Manufacturer's Works Order N°®/ Gonfirmacidn de Venta:
NIA 16296 205357/02

Manufacturing Process { Proceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO

standard or Specification / Normas o Especificaciones:
IAP! 5L ED4SHIULY 2013

Steel Grade / Grado de agero:
B/X42-1245/L 290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
4.500 X 0.237 INCH

Schedule / Cédula:
SCH 040/ W.C STD

Length / Longitud:
39.37/40.35 FT
12.00 / 12,30 MTS

Quantity / Cantidad: 150 Pcs/Pz

JNominal Welght f Peso Nominal:

6023.064 FT
1835.830 MTS

£4602.109 LB
29303.000 KG

10.80 LB/FT
16.08 KGIM

114.3 X 6 MM
H

Heat treatment / Tratamiento {énrmico: Pipe / Tubo

‘Temperalure Scale / Escala de Ternperatura: nfa

CQuench media of heat treatment process / Medio de enfriamento del tratarniento térmico: nia

Type
Tipo

asrolled

Manufaclu rad by TenarisTamsa
Sleal makmg prucess

_by W_eldlng
clive test. Satisfactory

fia‘msé‘Ref§14éa1Ba

MRG103, 2010 SOLO

- rificate: is. lssued By a cumpulerzed syslen: and
"Tenaris" is starnpad In case the awner of fhe ori

certmz:ate would release a copy ol he must allesl is"confal

iflcade s emite medlanta sisterna compl
tolor verde. En caso de que el poseador

fn'ns alectranica. EI
& copla, debaré garal
acidn estard sujeta ala

riificado original posee impreso el logo
a-conformidad con el original haciéndosa

: upun hlmsalf e responsibility fur any unlawhil 6 riot a]luwed use. Any alleratlon andfnr1alsll‘ catlon il bi sul amer! o the law.
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CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

13082873

Number / Namero:

Page / Pagina:
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Date / Dia: October 31, 2013

Customar / Gliante: PLESA ANAHUAG Y GIAS. S.4. DE C.V. Customer’s Order llem / Crdan Cliente - ltem: Customer’s Refersnce / Ref. del Cliente:  |Manufaclurar’s Works Order N° / Gonfirmacion de Venta:
' NIA 16296 203357/02
Manufaciuring Process / Froceso de Manufactura: Product Type { Tipa de Producto: Surface / Superficie!
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONBRICCION SIN COSTURA, BARNIZADO

1Standard or Specification { Normas o Especificaciones: Steef Grade ! Grado de acero: Ends f Extramos:
AP SL EDASLIULY 2013 B/X42-L245/L.250 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimanslans / Dimensiones: Schedule / Cédula; Length / Longitud: Quantity / Cantidad: 150 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH SCH 040/ W.C STD 39,37/ 40.35 FT 6023.064 FT 64602.109 LB 10.80 LB/FT
1194.3 X 6 MM 12,00/ 12.30 MTS 1835.830 MTS 29303.000 KG 16.08 KGIM

Heat N° Quaniity Length Weight
Colada N* Cantidad Langitud FPeso
(Pieces) (ft) {m) {Tans)
e
6986 160 6,023.06 1,835.83 28.303
Average length per pipe Nominal weight per pipe

Lengitud promedio por tubo

Peso nominal per tubo

(ft)

(m)

(i) _

{kgim)

70.720

40,154 12239

Thls i5'to ceriify that the product described h
: purchas_sr n_rderrequwrements This certificate

and inspected in accordanca
ot as a declaration of origi

QUALITY CERTIFICATION DEPT.
DEPTQ. DE GERTIFICACION DE CAL
Teresa M. Castelld Abrahan

Th:s camf mle is |ssued bya cumputenzed sys(ern and |t 18 vahd with elecironic signature. On lhe orighal cemﬁcale the frade-mark green colore
“Tenais® 1§ slamped In case thig pwner of the orlginal cerlificate would release a copy, ol he musl aitast lts confunnny to 1he ocriginal ong Iakln

ficado se emite mediante sistema comp
color verde. En caso de gue e} puseednr
uso iiegal o indebido.

Bl upnn hTrnseif lhe responswbmty ar any unlawrul ar nol ablowed.use. Any aklerallon and/ol

to-the lave.

firma eleclronica. £l cerlificado ariginal posee impreso et loge
copla, debera garan la'conformidad con ef orlginal haciéndose
slficacién esterd s y. b




